
1 

Silverton Housing Authority Meeting and REGULAR MEETING – Silverton Board of Trustees 
Silverton Town Hall – Monday, September 22, 2025 
Call to Order & Roll Call –SHA Meeting @5:00pm Regular Meeting @5:30pm 

ATTENTION:  The Town of Silverton Trustee meetings are being conducted in a hybrid virtual/in-
person. Instructions for public participation in Town Trustee meetings are as follows: 

• Zoom Webinar Link: https://us02web.zoom.us/j/88637487127
• By Telephone: Dial 669-900-6833 and enter Webinar ID 886 3748 7127 when prompted.
• YouTube (live and recorded for later viewing, does not support public comment):

www.youtube.com/channel/UCmJgal9lUXK5TZahHugprpQ

MEETING PROTOCOLS: Please turn off cell phones; be respectful and take personal 
[...]
Lastly, we included the description of the service for the Preliminary Engineering Report. 
This was developed based on our phone conversation, a brief review of the Town’s 
discharge permit, and our past experience with what is required for a WWTF PER to help 
the Town move forward toward compliance. 
 
I will be your primary point of contact should you have any questions.  My contact 
information is as follows: 
 

Dannah M. Koeniger, P.E. 
GMS, Inc., Consulting Engineers 
611 N. Weber Street, Suite 300 
Colorado Springs, CO  80903 
Telephone: (719) 475-2935 
Fax: (719) 475-2938. 
Email:  dmkoeniger@gmsengr.com  

 
We are confident you will find GMS, Inc. exceptionally qualified to perform engineering 
services for the Town of Silverton.  We have provided references for you to contact in our 
proposal.  There are other references available if additional ones are needed.   
 
Please feel free to contact us if you require any additional information or documentation.  
We look forward to hearing back from you. 
 
Sincerely, 

 
Dannah M. Koeniger, P.E. 
 
DMK/cg 
Enclosure 
 



 

J:\MARKET\2025\Silverton\Firm Information.docx 

1 

Company Profile 
 

GMS, Inc., Consulting Engineers (Meyer & Sams, Inc., dba GMS, Inc.) is a civil engineering company 
providing planning, design, funding, and construction services to clients throughout Colorado since 
1978.  We primarily focus on servicing local governments (Counties, Municipalities, Special Districts, 
etc.) and non-profit utility providers with populations ranging from 50 to 50,000 people, addressing 
their water, wastewater, stormwater, drainage, and transportation infrastructure needs.  We 
thoroughly understand the operation, maintenance, needs, and overall performance of facilities for 
rural communities.  Based on this service, GMS, Inc. also recognizes the necessity of fostering a 
close relationship with our clients and their staff.  This relationship is developed and maintained 
through a welcoming, inviting, and team-oriented approach with our clients.   
 
GMS, Inc., Consulting Engineers is a single-office engineering firm in downtown Colorado Springs.  
All GMS, Inc. staff work from this office, with occasional work from home.  The official name and 
address of the organization are: 
 
 Meyer & Sams, Inc., dba GMS, Inc. 
 611 North Weber Street, Ste 300 
 Colorado Springs, CO  80903 
 Phone:  719-475-2935 
 Fax:  719-475-2938 
 Email:  jmeyer@gmsengr.com 
  
There are two principals within the organization. Our projects are assigned to one of the principals, 
who actively participates with our project team during its planning, execution, and quality 
assurance. GMS, Inc.'s key staff members lead projects and supervise the company's disciplines. 
The tenure of these staff members at GMS, Inc. is detailed in the table below. 
 
The staff at GMS, Inc. is an exceptionally qualified team of professionals, equipped with the skills 
and integrated design knowledge to deliver project excellence. GMS, Inc. is made up of 29 
individuals, including the following: 
 

• Nine licensed professional engineers 

• One licensed professional land surveyor 

• One land surveyor technician  

• Five staff engineers 

• One staff surveyor 

• Three design technicians 

• Five design technicians/resident project representatives 

• Four administrative support staff 
 
Our experienced staff makes our firm exceptionally unique compared to other firms of similar size 
and background. The breadth and depth of our knowledge and expertise, combined with over 47 
years of business longevity, make us an outstanding partner for innovative and complex projects. 
Particular attention should be given to our key professional staff's years with GMS, Inc., 
demonstrating our commitment to serving our clients. 
  



 
 

2 

 

Name 
No. of Yrs. With 

GMS, Inc. 
Total Years of 
Experience 

CO Prof. License 
No. 

Roger J. Sams, P.E. 47 years 53 years 11884 

Thomas A. McClernan, P.E. 30 years 43 years 24170 

Mark A. Morton, P.E. 28 years 28 years 35820 

Jason D. Meyer, P.E. 23 years 27 years 40767 

Mark A. Leasure, L.S.I. 18 years 18 years N/A 

Dannah M. Koeniger, P.E. 8 years 27 years 37106 

Samual Wood, P.E. 7 years 16 years 60152 

Jason N. Wood, P.E. 1 year 27 years 39432 

Ken L. Keil, P.E. 1 year 51 years 24236 

Kevin J. Meador, P.E. 1 year 46 years 22007 

Erica Countryman, E.I. 5 years 5 years N/A 

Jonny Stephens, E.I. 3 years 3 years N/A 

Jacob Summers, E.I. 1 year 5 years N/A 

Jake Price, E.I. 2 years 3 years N/A 

Jackson Mendenhall, Staff 
Engineer 

2 years 2 years N/A 

 
  



 
 

3 

Experience 
 

GMS, Inc. has extensive experience with wastewater projects.  As the Town of Silverton is seeking 
an engineer to assist with the planning services to improve the Town’s wastewater treatment plant 
and sewer improvements, we focus your attention on our related experience. 

 
1. Wastewater System Projects 
 

GMS, Inc. is involved in numerous wastewater projects throughout the year.  These 
projects include reviewing and replacing existing collection systems, lift stations, 
wastewater treatment facilities, and biosolids facilities, and planning and designing new 
collection systems, lift stations, and wastewater treatment facilities.  These initiatives 
also encompass addressing issues related to local permitting and zoning, obtaining 
permits through various state and federal agencies, managing discharge permits, 
compliance schedules, Enforcement Orders, Cease-and-Desist Orders, Notices of 
Violation, and Discharger Specific Variances.  Wastewater management facilities include 
total retention with no discharge, secondary treatment with discharge to groundwater, 
secondary treatment with surface water discharge, and advanced secondary or tertiary 
treatment for discharge.  GMS, Inc. has also participated in designing systems for 
recycling treated wastewater in non-contact landscape irrigation systems.  GMS, Inc. 
focuses on what best meets the needs of collection, conveyance, treatment, and 
discharge for the client’s desires, needs, and affordability. 
 

In addition, GMS, Inc. has extensive experience providing the following services to its clients as 
needed. 

 

• Water System Projects 

• Engineer of Record   

• Transportation Projects 

• Drainage System Projects 

• Bridge Design 

• Preliminary Engineering Reports 

• Surveying and Aerial Mapping 

• Geographic Information System (GIS) 

• Funding Assistance 

• Permitting, Easements, and Environmental Reviews 

• Construction Management and Inspection Services 
  



 
 

4 

Approach 
 

Listen 
Our goal is to cultivate long-term relationships with our clients, founded on a deep and thorough 
understanding of their needs and priorities.  Many of our clients have partnered with us for 
decades and can attest to the care with which we handle each project.  We regard the components 
of each project as if we were to maintain and operate them in the future. 
 
Create 
Attention to detail is paramount in our preparation of plans and specifications.  GMS, Inc. develops 
designs that exceed the "standard of care" in the civil, municipal, and environmental engineering 
industry.  This approach results in designs that meet our clients' needs, with very few costly 
change orders during construction.  Contractors recognize and appreciate the thoroughness of 
our documents. 
 
Implement 
From surveying, permitting, and approvals to engineering, bid administration, construction 
observation, and facility start-up and testing, GMS, Inc. manages projects for clients from start to 
finish.  We handle the heavy lifting throughout the project, providing our clients with the information 
they need to make informed decisions. 
  



 
 

5 

Wastewater Projects with References 
 

Town of La Veta New Mechanical WWTF 

Owner:   Town of La Veta 
Contact: Mr. Doug Brgoch, Mayor 

  Ms. Heather Hills, Town Clerk - (719) 742-3631 
Location: WWTF Site  
Description:   Design and construction of a new SBR mechanical wastewater treatment facility 

with a total hydraulic capacity of 0.866 MGD and a total organic capacity of 234 
pounds of BOD5/day.  Specific design parameters include 1.0 mg/l for effluent 
ammonia and 5.0 mg/l for effluent total inorganic nitrogen. 

Project Status: Completed 2023 
Cost:  $4,637,707 
Project Team: Jason D. Meyer, P.E., Principal-in-Charge; Mark Morton, P.E. Project Manager and 

Lead Designer; Josh Armstrong, P.E., Project Engineer; Mark A. Leasure, L.S.I., 
Field Representative in charge of all surveying. 

 
Security Sanitation District WWTF Improvements Project 

 
Owner: Security Sanitation District 
Contact: Mr. Roy Heald, General Manager – (719) 392-3475 
Location: WWTF Site 
Description: The District undertook an improvement project to enhance nutrient treatment and 

replace outdated treatment processes and equipment. The project was completed 
under a Construction Manager At Risk (CMAR) delivery method with a guaranteed 
maximum price (GMP) contract. It involved close collaboration with the Contractor 
and District staff to accomplish the improvements while maintaining full treatment 
capabilities to meet required effluent limitations throughout construction. The 
project included the demolition of primary clarifiers, biotower/trickling filter units, 
activated sludge secondary treatment systems, secondary clarifiers and UV 
disinfection equipment. New treatment systems included the expansion of the 
Headworks facilities with new fine screening, grit removal and handling, and flow 
measurement equipment, a three-train Integrated Fixed-Film Activated Sludge 
(IFAS) treatment system, internal mixed liquor recycle pumping system, blower 
building with high-speed turbo blower equipment, secondary clarifiers, UV 
disinfection system, non-potable water filtration and supply system, biosolids 
handling and dewatering facilities with rotary drum sludge thickening and screw 
press dewatering systems, dewatered biosolids cake handling and storage, and 
upgrading sludge pumping equipment for the anaerobic digestion process. 

Project Status: Completed 2023 
Cost:  CMAR GMP Contract Amount: $37,299,093;  Final Contractor payments: 

$35,936,091 
Project Team:  Jason D. Meyer, P.E., Principal-in-Charge; Roger Sams, P.E. Project Manager, 

Mark Morton, P.E. Project Engineer, Sam Wood, P.E., Project Engineer 
 

  



 
 

6 

Town of Manzanola - Wastewater Treatment Facility Improvements 
 

Owner: Town of Manzanola 
Contact: Kris Baylor, Town Clerk – (719) 462-5544  
Location: WWTF Site 
Description: The Town is constructing a new WWTF to replace its aerated lagoon treatment 

system. The existing system needed improvements to address lagoon seepage 
issues and potential future effluent limitations on certain constituents that could be 
lower than what is found in background potable water concentrations. The Town is 
pursuing a stabilization lagoon system with an evaporative cell for effluent disposal. 
The stabilization lagoons will eliminate the aeration equipment and its electrical power 
costs. The change from a surface water discharge to evaporation of effluent will result 
in a discharge permit no longer being required the facility. The new WWTF will have 
two stabilization cells followed by the evaporative cell, all having synthetic liners to 
preclude seepage issues. 

Cost: The contract amount is $3,165,086, construction to be undertaken in Fall 2025. 
Project Team: Jason D. Meyer, P.E., Principal-in-Charge; Mark Morton, P.E. Project Manager, Sam 

Wood, P.E., Project Engineer 
 
Round Mountain Demonstration Project 
 
Owner:  Round Mountain Water & Sanitation District 
Contact: Dave Schneider, General Manager – (719) 371-8615 
Location: WWTF Site 
Description: The District is pursuing a Demonstration Project to evaluate the viability of 

alternative treatment processes and technologies in a wastewater lagoon system 
to enhance nutrient treatment and metals removal due to stringent surface water 
discharge effluent limitations. A Demonstration Project Plan report was prepared 
for, and approved by, CDPHE for several components to be incorporated into the 
project. The design of the project will include lagoon baffling; lagoon mixing 
equipment; mechanical aeration system with blower building, blower equipment 
and diffused aeration system; nitrified recycle pump station; biological aeration 
system with micro-algae cultivation facilities and feed system; electro-coagulation 
system; effluent clarifier, and filtration systems for effluent polishing. 

Report Cost:   Budget:  $26,000; Initial Contract:  $26,000; Final Cost:  $26,000 
Project Team:  Jason D. Meyer, P.E., Principal-in-Charge; Mark Morton, P.E. Project Manager, 

Sam Wood, P.E., Project Engineer 
 

 



Amount

Development of a Preliminary Engineering Report for the Town of 

Silverton, Wastewater Treatment Facility $40,000

Please see the attached sheet for the description of services and other assumptions. 

Following is our hourly rate structure for the calendar year 2025.

$236.00 

$206.00 

$183.00 

$163.00 

$147.00 

$192.00 

$151.00 

$125.00 

$134.00 

$117.00 

$103.00 

$86.00 

Cost Proposal
GMS, Inc., Consulting Engineers

Engineering Proposal for 

Wastewater Treatment System Improvements for 

the Town of Silverton

Hourly Rates

Expenses - Cost plus 10%

Principal

Senior Professional Engineer

Professional Engineer 2

Professional Engineer 1

Staff Engineer

Senior Design Technician

Professional Land Surveyor

Design Technician

Senior Resident Project Representative

Resident Project Representative

Executive Assistant

Administrative Assistant



 

Description of Services 
 

Preliminary Engineering Report 

This proposal is for the completion of a Preliminary Engineering Report (PER) for the Town of 

Silverton’s Wastewater Treatment Facility (WWTF).     

The Town’s WWTF discharges under the Colorado Discharge Permit (Permit No. CO0020311) 

issued on May 31, 2019, which has specific effluent limitations, monitoring requirements, and 

compliance schedules that must be incorporated into the WWTF planning effort. The permit sets 

limits for parameters such as BOD5, TSS, pH, ammonia, E. coli, oil and grease, and various 

metals.  In addition, the permit included a compliance schedule requiring facility evaluations, 

implementation measures, and attainment of final limits for parameters such as dissolved copper, 

lead, and total recoverable iron by 2025. Addressing this permit within the PER will ensure that 

the Town’s WWTF upgrades resolve current deficiencies and proactively align with regulatory 

requirements, prevent compliance violations, provide phasing to future requirements and growth, 

and provide a path for future flexibility in meeting evolving water quality standards. 

GMS, Inc. will utilize all information provided by the Town, including influent and effluent water 

quality and hydraulic data, original design documents, past engineering reports and/or studies, 

and information regarding the effort to maintain the discharge permit compliance since its 

issuance in 2019.    

The Town’s planning area will be defined in terms of location and size, utilizing available base 

mapping to establish existing roadways and the general layout of the service area. System 

mapping will be completed with the development of an exhibit that illustrates the general location 

and configuration of the WWTF key components.  Any current and future growth projections that 

the Town knows or anticipates will be incorporated into the PER. If there are no growth projections, 

GMS, Inc. will work with the Town, typically using the State Demographers' projections, for future 

growth impacts to the WWTF. 

The description of the existing facilities will include a detailed definition of the nature, size, and 

configuration of the WWTF, with an evaluation based on current CDPHE design criteria. Historical 

data on operation and maintenance practices will be gathered from Town representatives to 